RTVS Pediatric Head Trauma Facilitator notes:

1) Management of increased ICP:
The dose of hypertonic saline (3%)  is 3-5ml/kg and can be found on the Pedi stat App. For this case it would be 36ml over 20 min.

Most likely either hypertonic saline or mannitol would be given. If you simulate call from Neurosurgery and they suggest mannitol then dose is in pedi stat App. Mannitol ( 20%) IV at 0.5 -1 gram per kg so 6 -12 grams in this case.

If mannitol is given then need to place foley catheter and monitor BP q 5 min as may cause ++ diuresis and hypotension.

Review normal vital signs for one year old child in Pedi stat.

BP should be well above the lowest 5% percentile of normal. Avoid hypotension.

Hypotension ( 5 % percentile of normal)+ 70 plus ( 2x age) so in this case SBP indicating hypotension would be <72 mmHg.

2) Management of airway

When initially using Bag Valve Mask. Make sure mask size is appropriate for infant and OPA ( OROPHARYNGEAL) device is also used.

Patient’s airway will require assistance due to the low GCS. This can be managed in several ways. If Infant transport team is able to arrive quickly, there can be  a discussion with ITT on ways to best manage. If providers are not skilled  with intubation then they can try a temporizing measure such as a Laryngeal Mask airway.  For example a supraglottic device such as an igel- appropriate pediatric size. Learners should be aware that this is not appropriate if patient starts to vomit or rouse. Will require sedation and there is a risk of aspiration.
If learner does not have intubating skills then Bag Valve Mask ventilations may be required until more advanced help arrives.

If learners have intubating skills then perform an RSI- meds are outlined in Pedi stat App. Should always verbalize a back plan such as a supraglottic device. Ketamine can be used as an induction agent and is not an absolute contraindication to raised ICP but should probably be avoided if patient is hypertensive. Ketamine dose  is 1.5mg/kg so 18mg in this patient.
Succinylcholine or rocuronium can be used as a paralytic.
Dose of rocuronium is 1mg/kg so 12mg in this patient.

Propofol infusion or midazolam infusion should be used for post intubation sedation- this should be used according to local protocols and  with discussion of Charlie/EPOS/Neurosurgeon.
